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1. Name of work and Site

Name of Agency

Name of Division

Name of Assistant Engineer
Name of Junior Engineer

Name of Contractor
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10. No. of Sample
11. Size of Sample
12. Remark

Name of Executive Engineer

MTL/ FO/ 31

NEW DELHI MUNICIPAL COUNCIL

MATERIAL TESTING LABORATORY
QUALITY CONTROL CELL
VIDYUT BHAWAN, NEW DELHI

MOISTURE CONTENT OF TIMBER

Details from where Sample is Collected

Identification of Sample / Type of sample

Sig. of J.E. Sig. of Contractor

Sig. of AE. (

CALCULATIONS & RESULT

Sample represents
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Sig. of E. E. ( )

Size of test section for
test

Initial wt. of test
section ‘A’ gm.

Oven dried wt. of test
section ‘B’

Loss in wt.
(A-B)

Moisture content % age by
A-B wt.
B

(i)
(iii)

(i)
(i)
(iii)

A.E.(Lab)

E.E.(Q.C.& T.A)-I




